Models > 020 ((1991 HM)) > Parts

020 ((1991 HM)) Cub Cadet Cultivator - Parts

All parts for the Cub Cadet Cultivator 020

Below is a list of all parts for the Cub Cadet Cultivator 020 - (1991 HM). To find the repair part you need, you can browse the list below or you can narrow your choices by searching for a part by name or description.

All Parts for the 020
71-84 of 103
Search for parts
Keep searches simple, eg. "belt" or "pump". Need help?

Nut, 3/8-16 Cdp Hex Lock

ARM ASSY-IDLER (TILLER)

WASHER-FLAT

WASHER-INTERN L 1/4

SPACER-IDLER ARM

NUT, 5/16-1B ZNP NYLON INSERT

WASHER-BELL 3/8 ID x 1.12 OD x .030

Master Link

PIN-INTERN COT

PIN, 3/32 X 1-1/8 C-Z COT.

Spacer.63" I.D.x.77" O.D. x .38" Lg.

R.H. Frame Half

Nylon Jam Lock Nut, 3/8-24

SCREW-PH-RD-#10-16 X .750

All Parts for the 020
71-84 of 103